TENNESSEE VALLEY AUTHORITY

CHATTANOOGA, TENNESSEE 37401
400 Chestnut Street Tower II

December 23, 1981

Director of Nuclear Reactor Regulation

Attention: Ms., E. Adensam, Chief
Licensing Branch No. 4
Division of Licensing

U.S. Nuclear Regulatory Commission

Washington, DC 20555

Dear Ms. Adensam:

In the Matter of the Application of )
Tennessee Valley Authority )

Enclosed is information concerning Watts Bar Nuclear Plant compliance
with GDC-51 requested informally by the NRC. This information includes
copies of Walworth Company's Certified Mill Test Reports and heat
treatment charts for the wedge or disk on:

1. Feedwater Isolation Valve - Serial Number D 66291 (47WLO1-14)
2. Feedwater Check Valves - Serial Number D 66295 (47Wh01-14)

In each case the castings have been normalized and tempered and then
stress relieved after any additional upgrading or face hardening. The
same heat treatment procedures would have been used for all other
feedwater isolation check valves of the same size, type, and
classification purchased through Walworth Company.

TVA is pursuing receipt of certification from the fabricator for bolts
and nuts for the feedwater isolation and swing check valves. This
information will be forwarded as soon as it becomes available.

If you have any questions concerning this matter, please get in touch
with D. P. Ormsby at FTS 858-2682.

Very truly yours,

TENNESSEE VALLEY AUTHORITY

L. M. Mills, Manager
Nuclear Regulation and Safety

uworn to nd subscribed before
”’ﬁ day of, 1981, Bool
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